http://www.parsun.com.cn |I(§PA=I)I.III

Bl

SAE)es
PARTS CATALOGUE

@ BM (FW)

A B RES DL B R
SUZHOU PARSUN POWER MACHINE CO.,LTD



B X

CONTENTS

BRI-— — — — — — — — — — — — — — — — — — — — — — — 1~3
BRACKETI — — — — — — — — — — — — — — — — — — — — — — 1~3
REI-— — — — — — — — — — — — — — — — — — — — — — — 4~5
BRACKETI— — — — — — — — — — — — — — — — — — — — — — 4~5
B AL - ———— - —— —— — — — — — — — — — — — — 6~1
STEERING — — — — — — — — — — — — — — — — — — — — — — 6~7
AERERK - — — — — — — — — — — — — — — — — — — — - 8~9
UPPER CASING — — — — — — — — — — — — — — — — — — — — 8~9
BE — — — — — — — — — — — — — — — — — — — — — - —10~11
BOTTOM COWLING - — — — — — — — — — — — — — — — — — — - 10~ 11
BHEALE — — — — — — — — — — — — — — — — — — — — — — 12~13
CONTROL SYSTEM — — — — — — — — — — — — — — — — — — — — 12~13
ATRERRMBHZRT — — — — — — — — — — — — — — — — — 14~16
LOVER CASING & DRIVET — — — — — — — — — — — — — — — — —14~16
ATRERBBHZHRT — — — — — — — — — — — — — — — — — 17
LOVER CASING & DRIVELl — — — — — — — — — — — — — — — — —17
MARZHT - — — — — — — — — — — — — — — — — — — — 18
ELECTRICAL SYSTEMI — — — — — — — — — — — — — — — — — —18
BMAEKD — — — — — — — — — — — — — — — — — — — — —19~20
ELECTRICAL SYSTEMI — — — — — — — — — — — — — — — — — —19~20
MAERHKDT — — — — — — — — — — — — — — — — — — — — —21~22
ELECTRICAL SYSTEMII — — — — — — — — — — — — — — — — — —21~22
BHREE - — — — — — — — — — — — — — — — — — — — — — 23~24
CRANKSHAFT & PISTON — — — — — — — — — — — — — — — — — —23~24
g - — — — — — — — — — — — — — — — — — — — — — -~ 25~27
CRANKCASE - — — — — — — — — — — — — — — — — — — — — - 25~27
WMAESE — — — — — — — — — — — — — — — — — — — — — — 28 ~ 29
FUEL SYSTEM — — — — — — — — — — — — — — — — — — — — — 28 ~ 29
BEEHE — — — — — — — — — — — — — — — — — — — — — — 30~ 32
INTAKE SYSTEM — — — — — — — — — — — — — — — — — — — —30~32
HBER — — — — — — — — — — — — — — — — — — — — —33~34
CARBURETOR ASSY - — — — — — — — — — — — — — — — — — — - 33~ 34
WEMAY — — — — — — — — — = —35~36
TOP COWLING ASSY — — — — — — — — — — — — — — — — — — —35~36
RHIE— — — — — — — — — — — — — — — — — — — — — — — 37~ 38
STARTER- — — — — — — — — — — — — — — — — — — — — — - 37~ 38
Mg - — — — — — — = — = = — = — = = — — — — — — = 39

FUEL TANK - — — — — — — — — — — — — — — — — — — — — 39

BUSAH — — — — — — — — — — — — — — — — — — — — —40~-42
CONTROL BOX ASSY — — — — — — — — — — — — — — — — — — — 40~ 42



LSRR BESE — — — — — — — — — — — — — — — — — — 43 ~ 45

CYLINDER HEAD ASSY (REPARE KIT) — — — — — — — — — — — — — — 43 ~45
RFRIGBES) — — — — — — — — — — — — — — — — — — — — 46~ 47
APPENDIX 1 (REPATE KIT) — — — — — — — — — — — — — — — — — 46 ~ 47
WFR2IGES) — — — — — — — — — — — — — — — — — — — — 48~ 49
APPENDIX 2 (REPAREKIT) — = — — — — — — — — — — — — — — — 48 ~ 49
EHHFMER - — - — — ———————————— — — — I~

PARTS CATALOGUE INDEX - — — — — — — — — — — — — — — — — - I ~1IV



T36 (T40]) E4-F it PAGE 1 OF 49
T T PP
PARTS NAME: | BRACKET




T36 (T407) 4 F it PAGE 2 OF 49

T | g8

PARTS NAME: | BRACKET I

SN. PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
3BEE BB AR ARG 3§ i

T [136-00000002 WE R BOLT, ABSORBER 2
2 [T36-01020001 BIAR BRACKET STEERING 1
3 |6B/T97.1-8 T4ES WASHER § 19
4 |6B/T5783-M8x30 ~ A EARB30 BOLT M8x30 8
5 T36-00000012 B4R 9 THICK WASHER 9 2
6 |6B/T5782-M8x50 AR M8xS0 BOLT M8x50 4
7 |136-02010001 HEBLE UPPER COVER, ABSORBER P
8 |136-02010103 BE B IKE RUBBER LOOP, ABSORBER )
9 [136-02010002 HEBTE LOVER COVER, ABSORBER p
10 {136-02000004 NEEE 8 NUT M8 6
11 3602010100 WE 2N ABSORBER A )
12 [F25-01010010 F4E 8 THICK WASHER 8 )
13 (cB/T889. 1-M8x1.25  |HRBKMA A A AEHUENL 25 |LOCKING NUT N8x1. 25 )
14 [HT3.5x120 R A T3, 5x120 CLAMP )
15 [136-00000003 HEE K LUBBER CAP, ABSORBER )
16 |6B/T5783-M6x25 ~ AR N6x2S BOLT M6x25 2
17 {T36-00000005 RERBR BAFFLE 1
18 |GB/T6170-M6 N M6 NUT M6 )
19 [136-00000004 HERES ABSORBER, BRACKET 1
20 |F25-00000014 TR 08x12 PIN #8x12 )
2 {136-01020002 B R SHAFT , BRACKET 1
22 |F25-01000003 KEE AR UPPER WASHER, ROTARY BRACKET | 1
23 |F25-01000001 RETR L UPPER BUSH, ROTARY BRACKET | 1
24 [F25-01000002 THESRERAR LOCKING BLOCK ASSY, UPPER BUSH

25 {136-0101035 YewE LOCKING SPRING 1
26 |136-01010326 Cb RS JACKET 1
27 |6B/T5783-M8x25 NREER M8x25 BOLT M8x25 1
28 |F25-01010011 R NUT, PLASTIC 2
29 [F15-01010007 fRERGE CLAMP NUT, BRACKET )
300 |F25-01010004 TALE R PLATE 1
31 |6B/193-8 BiHAE 8 SPRING-VASHER § )
32 (T36-01010200 RRHE (B) A% CLAMP BRACKET ASSY (RICGHT) | 1
33 [F4-01010003 Rk RH A CLANP PAD )
34 [F25-01010103 BER o & T RIVET, CLAMP HANDLE )
35 [F25-01010102 BREEFA CLAMP HANDLE, STERN )
36 |136-01010103 JER K R AT CLAMP SCREW )
37 [F25-01010003 BEAR WASHER, BOLT P
3 |F25-01010002 LR EME BUSH, BOLT )
39 |F15-01010001 ERHERLEE SCREW TUBE, CLAMP BRACKET 1
40 {136-01010301 HETE ROTARY BRACKET 1
41 (T36-01010100 RERE () A% CLAMP BRACKET ASSY (LEFT) !
42 (1B/T7940. 1-M6 R AT WA OILER CUP M6 4
13 |T36-01010001 HiEh BOLT, BRACKET 1




T36 (T407) 4 Ffit PAGE 3 OF 49
TARER | ne
PARTS NAME: | BRACKET I
SN, PART NO. DESCRIPTION DESCRIPTION (1Y REMARKS
3BEE BB EEAH (B ARG %e i
44 |T36-01010002 Blg% BUSHING, BOLT 1
45 [F25-01000004L e R TAAL LOVER BUSH (L), ROTARY BRACKET| 1
46 |T36-01000001 T x5 4xT 0IL SEAL 1
47 [136-01000002 KEXRET4E LOVER WASHER, ROTARY BRACKET | 1
48 [6B/T5783-8x45 N M8xdS BOLT 8x45 4
49 [136-01000005 REHE COVER, ABSORBER 1
50 |136-00000011 WALHER M1x1.25 NUT M12x1. 25 P
ST |185-00000020 REZHE WASHER, ABSORBER 4
52 |136-01000003 HRE SN CASING, ABSORBER (FRONT) 1
53 (T36-01000004 WHER ABSORBER (FRONT) 1
4 {T36-02020100 HE BB ABSORBER B )
55 |136-02020003 Bk RUBBER WASHER )
56 (73602020002 EhEE WASHER, BOLT 2
57 |136-02000007 HEHNE OUTER COVER, ABSORBER )
58 {T36-02020001 WE ZEH BOLT, ABSORBER P
59 |T36-02010000 WE B % ABSORBER ASSY )
60 [136-02000200 LTIl TIGHTVIRE, BARTHING 1




PAGE 4 OF 49

136 (T40]) K4t

FRELH

#E1

BRACKET II

PARTS NAME:




T36 (T401) FA it PAGE 5 OF 49
FHkat  |HEI
PARTS NAME: | BRACKET II
SN. PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
SEEH RS EHAR () EEAR R %8 &
I |T36-01010304-2 G EFRRRE JACKET, LOCKED HANDLE 1
2 |36-01010304 G R T4 LOCKED HANDLE ASSY 1
3 {136-01010305 G AFRRELE WASHER, LOCKED HANDLE 1
4 |6B/T896-9 FoEy CIRCLIP 9 ;
5 [136-01010308 FEEE SPRING, COMPRESSION 1
6 [136-01010307 EE e Tl PIPE, LOCKED HANDLE 1
7 [136-01010313 BAH R £ 4 WASHER, LIMITATIVE BOARD 1
8 [T36-01010306 AR SR AL INCLINE BOARD ASSY 1
9 [136-01010323 HHHY L WAVE WASHER )
10 {136-01010322 LELtE: SHAFT, INCLINE BOARD )
11 |136-01010311 FA AL A LIMITATIVE BOARD ASSY 1
12 [136-01010324 HaA R A A WASHER, NYLON )
13 [T36-01010327 R AL LIMITED AXIS, TILT 1
14 [T36-01010302 X RREEH TNPACTED BOARD 1
15 |6B/75783-45x10 A AERIK10 BOLT M5x10 )
16 [136-01010309 FE3ilk WREST SPRING, INNER FRAME | 1
17 |T36-01010310 LR BRACKET, PULL ROD 1
18 |136-01010321 WA PULL ROD, INNER FRAME 1
19 [136-01010318 WXEHE SPRING, INNER FRANE )
20 |T36-01010314 GENAR INNER FRAME, LOCKED HANDLE | 1
2 |136-01010316 S IEB OUTER FRAME B |
2 [136-01010319 IRAE PIPE, OUTER FRAME 1
23 [136-01010315 SR OUTER FRAME 4 1
24 |6B/T91-2. 0x12 F o4, 0x12 COTTER PIN 2. 0x12 4
25 |136-01010317 W% SHAFT, INNER FRAME 1
26 |136-01010320 e SHAFT, OUTER FRAME 1
217 |F15-01010403 EHEE CONICAL SPRING 1
28 [136-01010400 AR LIMITATIVE ROD ASSY 1
29 [F25-01010402 bR R BRACKET, ANTI-OFF 1
30 |6B/T879. 1-3x10 B R 4 3010 PIN 3x10 1
31 (13601010401 HERER LIMITATIVE ROD 1




T36(T40]) EHEFM PAGE 6 OF 49
kAR | BREERS
PARTS NAVE:  |STEBRING

|
.
) |
3 \@ | |
4 \ |
5 .
/ )
E@ e | ///
/'/ Q e ‘\\\
: AN o T
‘ /)—19
O h
p— L é;\
11/\9 i
6%@ RGN
@}”\17
i é\lé
|
|




T36 (T40]) Fox+it PAGE 7 0F 49
FHELS | BRES
PARTS NAME: | STEERING
SN. PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
SEEH RS AR () B4R ED %8 &
I {136-01030001 B ER HANDLE, STEERING 1
2 [F4-01090006 Wz BUSH 1
3 [F4-01090007 EE¥E SPRING, COMPRESSION 1
4 |GB/T848-10 NEEL SMALL WASHER 10 1
5 |136-01030300 BRFRE AL STEERING HANDLE ASSY 1
6 |6B/T820-M5x25 + A LB ATMS x2S SCREW M5x25 1
7 |136-01030100 WITRE A% THROTTLE CABLE ASSY )
8 |0B/T5783-M6x20 7 f i Mex20 BOLT M6x20 )
9 [6B/T97.1-6 THES WASHER 6 )
10 [136-01030203 FAITHE BRACKET, THROTTLE 1
11 [6B/T6170-M6 MG NUT Mo )
12 [136-01030006 EREES FRICTION 1
13 [6B/T93-6 BUARE G SPRING-VASHER 6 1
14 {136-01030002 e BUSH, GEAR 1
15 [136-01030003 kST SPRING-WASHER 6 1
16 |6B/T5783-M5x10 RN BOLT M5x10 )
17 [6B/T97.1-5 THES WASHER S )
18 [T36-01030004 WIaEE £ FIXED BLOCK, THROTTLE CABLE | 1
19 [136-01030005 T B TMPACTED BOARD, THROTTLE CABLE | 1
20 (6B/T889. 1-M12x1. 25 |ERE A AH REEN L 25 NUT M12x1. 25 1
0 |T36-01030201 FAITH LEVER, THROTTLE 1
22 |136-01030202 FANER GEAR, THROTTLE 1
23 |6B/T879. 2-63x24 BRAEREMEERGON  [PIN @3x24 |
24 [136-01030200 A4 THROTTLE LEVER ASSY 1
25 [185-01030015 FHREE WEARABLE LOOP, HANDLE )
26 [185-01030016 FHAE WASHER, NYLON )
17 |T85-01030017 FREHLE WASHER, WAVE 1
28 [185-01030013 FRARREAE BUSH, NYLON 1
29 |6B/196-12 A1) BIG VASHER 12 1
300 [185-01030014 AR ERNx1, 25x70 BOLT M12x1. 25x70 1
3 |6B/T91-01. 6x12 Fo# 6l 6x12 COTTER PIN 1. 6x12 1
3 [F15-01030200 B f7 % e BOLT FRICTION ADIUSTING 1




PAGE 8 OF 49

T36(T40]) Z4E A

A

= =
H=2| =5
B | S
K| =
-~ =
| =

PARTS NAME:




T36 (T401) F4r it PAGE 9 OF 49
FHE4H | KLEEEK
PARTS NAME:  [UPPER CASING
SN, PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
SHEE 2445 EHAR () EEAR R e &

1 |T36-00000007 b GLNEE GASKET, ENGINE 1
) |T36-00010001 WAL OUTLET MANIFOLD 1
3 (T36-00000009 WA 5 GASKET, OUTLET MANIFOLD |
4 |GB/T5783-M6x25 AR N6x25 BOLT M6x25 3
5 |6B/193-6 BMAEE 6 SPRING-WASHER 6 3
6 (T36-00010003 FHL QUADRATE PLUG |
7 |136-00010002 WA BB H GASKET, EXHAUST GUIDE 1
8§ [T36-00010004 35 2k GUIDE, EXHAUST 1
9 |GB/T97.1-6 F4H 6 WASHER 6 4
10 |6B/T5783-H6x20 AR N6x20 BOLT M6x20 4
11 |T36-00010005 HEEETHE SEAL, EXHAUST GUIDE 1
12 [T36-02000003 HEEER SEAT, EXHAUST GUIDE 1
13 [T36-00000006 FALH P0x15 PIN @6x25 2
14 |6B/T5787-M6x25 N LTER N6x2S BOLT M6x25 4
15 |6B/197.1-8 T4 § WASHER 8 8
16 |136-00000014 N FE 840 BOLT M8x40 8
17 |T36-02000001 KEREREWL) UPPER CASING (L) | L

T36-020000018 KEEBEKE) UPPER CASING () 5
18 |T36-00000001 i BAFFLE-PLATE 1
19 [T36-02000006 HERKE RUBBER BUSHING 1 L
20 [T36-02000005 Bahtit e BUSHER , DRIVE SHAFT 1 L
21 |GB/T893.1-36 AREELE 36 CIRCLIP 36 1 L




PAGE 10 OF 49

136 (T40]) K it

v A

KE

BOTTOM COWLING

PARTS NAME:




136 (T40]) K it

PAGE 11 OF 49

Fa4t | KE

PARTS NAME: | BOTTOM COWLING
SN. PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SE5E |2ege EHAR () EEAR R % &
1 |T36-00000010 KEREER COVER, UPPER CASING |
2 |36-00000008 KEE 4 SEAL, BOTTOM COWLING |
3 |GB/T6170-M6 NEERE M6 NUT M6 4
4 [136-05000003 REBLY BUSH, DAVPER 4
5 {136-05000002 e DAMPER, BOTTOM COWLING 4
6 [T36-05000001 KE BOTTOM COWLING 1
7 [F25-00000004 RARE 6 SUPER WASHER 6 4
8§  [0B/T5783-M6x30 A AER Mox30 BOLT M6x30 4
9 |T36-05000007 VECEES] LOCKING HANDLE, TOP COWLING | 1
10 |F15-05000022 MEHEFRELZ BUSHING, LOCKING HANDLE )
11 |F15-05000023 K 4E VAVE VASHER 1
12 [136-05000100 EG Sl LOCKING HOOK ASSY |
13 [6B/T96-6 K4E 6 BIG WASHER 6 )
14 [6B/T3783-M6x12 NEER M6x1) BOLT M6x12 |
15 |F15-05000009 HR Ak NIPPLE, PLASTIC |
16 |6B/T5783-M6x25 AR Mox25 BOLT M6x25 4
17 (6B/97.1-6 THE 6 WASHER 6 4
18 |0B/T5783-M6x14 FNEER Mox14 BOLT Mox14 )
19 [136-05000004 e TS SHEATH, VAVE |
20 {136-05000006 KENER COVER BOARD, BOTTOM COWLING | 1
2 [136-05000005 MBI X RUBBER PLUG, ABNORMAL 1
22 [F25-03000003 Ehi2 GARES RUBBER PLUG |
23 |T15-01020003 SEF XA STOPER, HANG ROPE ASSY 1
24 [P4-01090401 JEE LR ENGINE STOP SWITCH ASSY |
25 |T36-05000015 I TRE S B2 JACKET, TIGHTWIRE |
26 [115-04000024 BG4 TIGHTWIRE, EARTHING 1




136 (T40]) % it

PAGE 12 OF 49

v A

BHAR

PARTS NAME:

CONTROL SYSTEM




136 (T40]) & it

PAGE 13 OF 49

FHELH:  |BHZS
PARTS NAME:  [CONTROL SYSTEM
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
L B4R (R ARG %8 &t
1 {T36-05010100 A HANDLE ASSY, SHIFT GEAR |
) |B/T879.2-00. 5x14  (RAEEREEAS 02 5x14 PIN 1. 5x14 |
3 {T36-05010002 B B AL ROCKER B, DETENT |
4 [F15-05040002 T A BEARER, SHIFT ROD |
5 |6B/TS783-M6x25 FNAER MoxS BOLT M6x25 )
6 |6B/T97.1-6 T4Eo WASHER 6 4
T |6B/T91- 1. 6x10 Fo# ol 6x10 COTTER PIN ¢ 1. 6x10 1
8 |T36-05000014 i3 ikt AXIS PIN CONNECTING LEVER | 1
0 |GB/T84S-ST3.9x20  |EAEA L A SEEAT ST3. 9x20 [SCREW ST3. 9x20 )
10 [136-05010200 SUELEIE BLOCK, SHIFT ROD 1
11 {T20-03000006 THMBEE PLUNGER, SHIFT CAM |
12 |136-05000010 EERY BUSHING, PLUNGER |
13 |36-05000012 EERED SPRING B, PLUNGER 1
14 |136-05000011 EEREN SPRING 4, PLUNGER |
15 |136-05010001 BB AR ROCKER 4, DETENT 1
16 |T36-04000201 I THATBE T PLATE, ACCELEROGRAPH ACTUATOR| 1
17 |6B/15783-Mex16 A Moxl6 BOLT M6x16 1
18 |T36-04000202 kTt CHATN WHEEL, ACCELEROGRAPH 1
19 [T36-04000203 i1 B s DRIVEN VHEEL, ACCELEROGRAPH |
20 [136-04000204 TR BALE BUSH, ACCELEROGRAPH ACTUATOR 1
21 |6B/T5783-M6x30 7 f B N6x30 BOLT M6x30 1
20 {T36-04000205 AT & T0INT, CONNECTING R0D 4
23 |T36-04000206 Wl 1EA CONNECTING ROD, ACCELEROGRAPH | 1
24 |136-05000013 RHEEH CONNECTING LEVER, SHIFT GEAR 1
25 |136-05000035 R NUT, PLUNGER !
26 |6B/T6170-W7 NAEE W NUT M7 1
27 (T36-04000028W fAREL JOINT )
28 |136-05000040W RHEETR CLANP, CABLE |
29 |136-05000005W L5 GRS RUBBER PLUG "B’ 1
30 (T36-05010100W TRt HANDLE, GEAR SHIFT |
31 |T36-04000803W X4 % WIRE 1
30 [GB/889. 1M10x1. 25 [ 2B AR ENI0x1. 25 |LOCKING NUT MLO 1
33 |6B/197.1-10 THE1 VASHER 10 4
3 (T20-04000902 8 PLATE 1
35 |6B/TST83-M10x1. 25%40 |5 FAREHMI0xL. 25x40 BOLT M10x1. 25x40 1
36 {T20-04000900W S A LINK ROD ASSY 1
37 |F25-07000304W NALE/S NUT 1
38 |F25-07000303W Bhag BUSH, BOLT 1
39 [P15-11020000W B EATE R BOLT 1
40 |T20-04000901W A LINK ROD 1
41 [F25-07000006W FREREA S BEEEI/" NUT, LOCKING )
42 |F15-05000100BW R % START SWITCH |




PAGE 14 OF 49

T36(T40]) ZE

FRELH

ATRERK & BARGT

LOWER CASING & DRIVE I

PARTS NAME:




T36 (T40]) F=F4t PAGE 15 OF 49
RHGLM | ATHEZK L I844
PARTS NAME: LOWER CASING & DRIVE I
SN, PART N0, DESCRIPTION DESCRIPTION qm REWARKS
5BEE  |[RAES AR ARG %8 i
1 |6B/T5782-M8x55 AR M8xSS BOLT M8x$3 2
2 GB/T97.1-8 T4ES WASHER 8 4
3 |6B/T5782-M8x45 NARHE Moxds BOLT M8x4s 2
4 {T36-03000301 KRR SHELL , WATER PUP 1
5 [136-03000303 KETRAE LOVER BUSHING, VATER PIPE |
6 |T36-03000302 KEAR INNER SHELL, VATER PUMP 1
7 |136-03000200 KEH 8 IMPELLER, WATER PUMP 1
8 |36-03000106 SR L 5 A UPPER GASKET, OUTER PLATE 1
9 |T36-03000105 e OUTER PLATE 1
10 [T36-03000104 SR T F 5t LOVER GASKET, OUTER PLATE | 1
11 [136-03000101 Bt BASE , DRIVE SHAFT 1
12 |136-03000019 T 2h b 5 GASKET |
13 [F25-04000007 FAHD4x10 DOVEL PIN ddx10 2
14 |T36-03000103 a5 07 B 0-RING 1
15 [F25-04010003 Wah B 3t 22x36x6 0IL SBAL 22x36x6 4
16 |T36-03010000 Ras it DRIVE SHAFT ASSY 1 L
T36-030100008 IR B kS DRIVE SHAFT ASSY (S) 1 S
17 |136-03000012 Wb 4 SEMICIRCULAR KEY 1
18 (T40-04000027 B4 3R T 4% 32005 HOUSING, BEARING 1
19 [T40-04000003-1 B R A (0. 102K | SHIM(t: 0. 10mn)
T40-04000003-2 BBk (t:0.122%) | SHIM(t: 0. 12mm)
T40-04000003-3 BapssalR k(0. 158 %) wmﬁ&wm)
T40-04000003-4 Wt fr (62 0. 182 K%) | SHIM(t: 0. 18mm)
T40-04000003-5 Wt fr (0. 302%) | SHIM(t: 0. 30mm)
T40-04000003-6 R BAR A (6:0.402K) | SHIM(t: 0. 40mm)
T40-04000003-7 BaE® A (6:0.502%) | SHIM(t: 0. 50mm)
20 {136-03000002 KREER BUSHING , NYLON 1
0 (T40-04000026 R A1416 QUILL BEARING 1
22 [F4-03000023 EHIEE PLUG, HOLE 01L )
23 [P4-03000024 EmAEES GASKET 3
24 [F25-04000031 Mgz PLUG, 1L RELEASE 1
25 |6B/75783-M6x18 Ak Mex18 BOLT Méx18 |
2% |0B/T97.1-6 T4H6 WASHER 6 1
27 |136-03000010 THEREESE TUBE, CAM SHAFT 1
28 |136-03000008 V62 18 JACKET, WAVE 1
29 |T36-03030000L RO H A4 (L) CAM ASSY, SHIFT ROD(L) 1 L
T36-030300008 BHORAHE ) CAM ASST, SHIFT ROD(S) 1 S
30 {T36-03000001 ATRERE LOVER CASING 1
31 |136-03000017 A % e PLUG, SHIFT ROD 1
3 {T36-03000024 TR E R GASKET 1
33 {T36-03000023 IMEBEE WEARABLE LOOP, PINION 1
34 {T36-03000005 M PINION 1
35 {T40-04000006 M E R NUT, PINION 1




T36 (T40]) F = FHt PAGE 16 OF 49
FHEAN | ATEERK L BHR41
PARTS NAME: | LOWER CASING & DRIVE I
SN. PART NO. DESCRIPTION DESCRIPTION (1Y REMARKS
5BEE  |[RAES B4R (R ARG %e i
36 |T36-03000021 HUE A BAFFLE GASKET 1
37 |136-03000022 HA R PLASTIC BAFFLE 1
38 |GB/T818-MX16 A L EAN6N 16 SCREV, PAN HEAD Méx16 1
39 (T40-04000004-1 FAERIR F (T=0. 10Z%) | SHIM(t: 0. 10nm)
T40-04000004-2 EAERER F (1=0.122%) | SHIM(t: 0. 12nm)
T40-04000004-3 EREHERF (1=0. 152 %) SHIM(t 0. 15mm)
T40-04000004-4 FAESERE (1=0.182X) [ SHIM(t: 0. 18m)
T40-04000004-5 TAEBARE (1=0.302%) | SHIN(t: 0, 30mm)
T40-04000004-6 ERERERF (T=0.402%) | SHIM(t: 0. 40mn)
T40-04000004-7 EAHERER F (1=0.5023%) | SHIM(t: 0. 50mm)
40 [T40-04000024 Bl R T HA321/31 BEARING 1
41 (13603020000 EB%®AH GEAR, FORVARD 1
42 {T36-03000404 THEE PLUNGER, SHIFT I
43 [136-03000403 AR SPACER, CLUTCH 1
14 |136-03000402 BARMYE SPRING, CLUTCH 1
45 |T40-04050005 BABENR RING, CLUTCH 1
46 [136-03000405 NHELE CLUTCH, DOG 1
47 {T40-04050004 BB PIN, CLUTCH 1
48 [136-03000401 Bt SHAFT, PROPELLER 1
49 |T36-03000400 i ot PROPELLER SHAFT ASSY 1
50 [T40-04050007 Bl R4 WASHER, REVERSE GEAR 1
51 {T36-03000505 Bl % GEAR, REVERSE 1
53 |136-03000506-1 B RER k (1=0. 10 %) SHIM(t 0. 10um)
T40-03000506-2 BIRERER B (1=0.1228)  [SHIN(t: 0. 12mm)
T40-03000506-3 BT BER F (T=0. 152K) | SHIM(t: 0. 15mm)
T40-03000506-4 B BIERE (1=0.182%) [ SHIN(t: 0. 18nm)
T40-03000506-5 BIRERER F (1=0. 30ZX) SHIM(t 0. 30mm)
T40-03000506-6 BRI K (1=0.40Z3%) | SHIM(t: 0. 40mm)
T40-03000506-7 B RER k (T=0. 50 %) SHIM(t:O.SOmm)
53 (13603000504 IR SPACER, REVERSE GEAR 1
54 {T36-03000500 ATEERKEAN COVER ASSY, LOWER CASING 1
55 [136-03000503 KT nE0ME 0-RING, COVER 1
56 |T40-04000025 ROl SR A6007 BEARING 1
57 {T36-03000501 KTRERHKE COVER, LOWER CASING 1
5§ |185-04000027 EEEhfE PIECE, ORIENTATION 1
59 {T40-04000028 HAHA2000 BEARING 1
60 [T36-03000014 Y4 WASHER, LOCKED 1
61 [136-03000013 EEE CROWN NUT 1
60 [T36-03000000L KT RERRAH (L) LOVER CASING ASSY (L) 1
T36-030000008 KT RE R RAH () LOVER CASING ASSY (S) 1




0

136 (T40]) 2

) R4 PAGE 17 OF 49

FHEAE:

KTRERK & @Blﬁ%éﬁ I

PARTS NAME:

LOWER CASING & DRIVEII

SN, PART NO. DESCRIPTION DESCRIPTION QI REARES
suen  |EfES EHAR () EHAH ) 4% &
[ |T40-02010003 KERAELE NYLON WASHER, WATER PIPE 1
7 |T36-00010006L K%L WATER PIPE (L) 1 L
T36-00010006S KES WATER PIPE(S) §
3 [T40-02010005 KEEHE SEAL, WATER PIPE 1
4 [136-02000002 KEFHE ORIENTED BUSHING, WATER PIPE | 1
5 {T36-03000011 KT#E I 1
6 |F15-00000006 AL ¢ 6x12 DOVEL PIN ¢ 6x12 )
T |GB/T88Y. 15 EABSMER A EEEMS  [LOCKING NUT M5 1
g |T36-03000015 #kni VATER INLET A 1
9 |T85-04000013 it WATER ENVELOP |
10 |T40-04000013 fiEas it PLATE, WATER ENVELOP |
11 |T36-03000025 E R L L BOLT, COURSE TRIM 1
12 |6B/193-10 B HE SPRING-WASHER 10 1
13 |T36-03000016 #Ak 0B WATER INLET B 1
14 |6B/T820-M5x32 % L L B ATNSX3) SCREW M5x32 1
15 |6B/T97.1-8 THES WASHER 8 6
16 |T36-00000013 4% E M8 x30 BOLT M8x30 6
17 |T36-03000020 AR COURSE TRIM 1
18 |T40-04000018 WL B SPACER, PROPELLER |
19 | T40-04070000 SN PROPELLER ASSY 1
20 |T40-04000019 iR A BUSH 4, PROPELLER 1
2 T40-04000020 ¥Rt EB BUSH B, PROPELLER 1
22 |T40-04000021 T~ Akt NUT 1
23 |6B/T91-2. 5x25 Fo e 5x5 COTTER PIN ¢2. 5x25 |




136 (T40]) ZE

PAGE 18 OF 49

FAHEH | BRA4I
PARTS NAME: | ELECTRICAL SYSTEM I

SN. PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
SEEE |EHEE AR () EHEHRED 3§ &
I |T36-04000600 BRAA% HIGH PRESSURE ASSY 1
1 |6B/T3783M6x25 AR N6x2S BOLT M6x25 )
3 |6B/197.1-6 T4HE § WASHER 6 5
4 {T36-04000023 B+ (LIP 1
5 |cB/15783-M8x16 AR Nexlg BOLT M8x16 )
6 [0B/T97.1-8 T4E 8 WASHER 2
T (136-04000702 EXBIR BRACKET, IGNITION 1
8 [140-05000028 EXBAT PIPE, IGNITION 3
9 [140-05000029 EXBHER DAMPER, IGNITION 3
10 |T36-04000701 SR E PLATE, C.D. I |
1 |6B/T96-6 KRB 6 BIG WASHER 6 3
12 |6B/T5783-M6x30 A AER Mox30 BOLT M6x30 3
13 [136-04000800 FKES C.D. T UNIT ASSY 1
14 (cB/75783-M6x20 A AER Mox20 BOLT M6x20 )
15 [136-04000027 BEBER PLATE, THERMO WITCH |
16 {140-05000100 BB THERMO WITCH ASS'Y 1
17 |6B/15783-M6x16 g Noxl6 BOLT Méx16 1
18 [T36-04000801 EXEE WIRE, C.D. T UNIT ASSY 1




PAGE 19 OF 49

136 (T407) Z 44 4

=
=
(=)
—
oL
—
o
= =
o |
L—A/»'/M_M
il
=
| m
%WAMn
| =
ar
- | 72
—
\WE.R
| =




136 (T407) Z 4

PAGE 20 OF 49

Fhkat (BEEA]
PARTS NAME: | ELECTRICAL SYSTEM I
SN. PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
HEEE  |EMEE EEAR R AR ED s i
I |F25-05000026 TREH NUT, FLYWHEEL 1
2 |F25-05000025 TREFLE WASHER, FLYWHEEL NUT |
3 |cB/75783-M8x14 AR Nx14 BOLT M8x14 3
4 |6B/197.1-8 T4 8 WASHER § 3
5 [120-06000031 RohE PULLEY, STARTER 1
6 {T36-04000500 TRA% FLYWHEEL ASSY !
7 {T36-04040000 LA BASE ASST 1
8§ [T36-04040100 A C0IL ASSY, MAGNETO 1
9 [6B/T93-S BUAE 5 SPRING-WASHER 4
10 |6B/T818-M5x25 +FH AT M5x2S BOLT M5x25 4
11 |T36-04040200 B4 E LIGHTING COIL 1
12 |T36-04040300 LY EE PULSER COIL ASSY 2
13 [6B/193-4 BMHE 4 SPRING-WASHER 4 5
14 (6B/T818-M4x22 TR LA Méx2) BOLT M4x22 4
15 |6B/T818-M4x6 AR EAT Mo BOLT Mdx6 1
16 |T36-04040001 HEALE MAGNETO BASE |
17 {T40-05040008 0 1 313 3515 0X8 0IL SEAL 35x50x8 1
18 [140-05040002 HE 0% B 0-RING 1
19 |T40-05000018 L SEMICIRCULAR KEY 1
20 |6B/T5783-M6x40 SR Noxd BOLT M6x40 3
2 |6B/197.1-6 T4E 6 WASHER 6 3




136 (T40]) K it

PAGE 21 OF 49

v A

AA% I

PARTS NAME:

ELECTRICAL SYSTEM IN




136 (T40]) it

PAGE 22 OF 49

Fhf4i: |BAREG
PARTS NAME: | ELECTRICAL SYSTE Il
SN. PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SB5E TS FHAH () FHELH(EX) HE b3
1 |F25-05090100W Yo B A% FUSE ASSY |
2 {T40-05000030W R 104 FUSE WIRE (104) 1
3 [F15-07060001 Bk RECTIFIER ASSY 1
4 |6B/197.1-5 TH4HS WASHER 1
S |6B/T818-5x25 + A LB ATN5KS SCREW M5x25 1
6 |T36-04000020W AL R SUPPORTING STRUCTURE,MOTOR | 1
7 {T36-040000300 G TGE GASKET, RUBBER 1
8§ |F4-04000039 4 42 4 )8x 50 FLANGE BOLT M8x35 3
9 |GB/T5783-M6x12 AR Moxl) BOLT M6x12 )
10 |T36-04000032W e B TR SUPPORTING STRUCTURE, RELAY | 1
1 |F15-07150301W BEEFE RELAY JACKET 1
12 [P15-07150300W R AnE RELAY, MOTOR 1
13 [F15-07150501W WL COVERING , POVER SOURCE LINE | 2
14 |6B/T97.1-6 THE WASHER 6 3
15 |6B/T6170-M6 VA ok £a NUT 3 COPPER
16 |T36-04000036V Bl CONNECTION LINE, NOTOR 1
17 |F25-051702020 WRESE LT ED JACKET "B", POWER LINE |
18 |T36-04000500W TRAr FLYWHELL ASSY 1
19 {T36-04000035W R CONNECTION LINE, POVER 1
20| T36-04000900W Rl STARTUP MOTOR 1
2 [F25-05170201W HREEHATEA JACKET "A", POVER LINE 1
22 [0B/97.1-8 T4HES WASHER 8 3
23 |6B/T5783-M8x16 FNAER M8xl6 BOLT M8x16 1
24 [T36-04000033W RApailyE COVER, MOTOR 1
25 |F8-00000003 4 42 14 )8x 35 FLANGE BOLT M8x33 1




PAGE 23 OF 49

HELEE

CRANKSHAFT & PISTON

136 (T40]) 4 5 ft

A4

PARTS NAME:




136 (T40]) 4 ft

PAGE 24 (OF 49

FHHAR | HEEE
PARTS NAME: | CRANKSHAFT & PISTON
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
5BER |RE4E EHAREN) FHARKED) % P
1 |T40-05020009 W sk A& QUILL BEARING 1
) |T36-04020102 50 LA SWING BLOCK A 1
3 (T40-05020103 EFTRE B WEARING PIECE, CONNECTING ROD| 4
4 |T40-05020105 kg CONNECTING ROD )
5 {T40-05020104 A A QUILL BEARING )
6 [136-04020106 i ALB SWING BLOCK B 1
7 {140-05020010 B R T A ROLLER BEARING 1
g [T40-05020107 A CIRCLIP )
9 |T40-05020108 % SEAL, RETAINER 1
10 (136-04020110 84 R3O SWING BLOCK C 1
11 [136-04020111 8 LD SWING BLOCK D 1
17 [T36-04020107 ik PIN, CRANKSHAFT )
13 |T40-05020011 Ol R B A QUILL BEARING 1
14 |T36-04020100 o B A4 1 CRANKSHAFT ~ ASSY 1
15 |140-05020007 EELE WASHER, PISTON 4
16 |T40-05020008 B L3R4 ©2. 5x20. 8 NEEDLE ROLLER 92.5x620.8 | 56
17 |T40-05020006 EEHERE CIRCLIP, PISTON PIN 4
1§ (T40-05020003 EEH PIN, PISTON )
19 [T36-04020200 EE PISTON )
20 [136-04020201 EERAM PISTON RING ASSY 1




PAGE 25 OF 49

136 (T40]) F e it

==
o]
=
x| =
B|| =
=
5= | 5
R AMA
| =
==| o
| St
»% (==
we | =




T36 (T40]) Z 4 At PAGE 26 OF 49
SRELR | baE
PARTS NAME: | CRANKCASE
SN. PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
HEEH | F44S B4R EAH ) g b
I {T36-04010100 i CYLINDER CASE 1
2 |F25-00000014 A D8x1) DOVEL PIN (8x12 )
3 |T85-05010400 A1 GAS NIPPLE ASSY B )
4 |T36-04010201 B CRANKCASE 1
5 |T15-04010202 A% VATER NIPPLE 1
6 |T40-05000030 7 EEAML0x1. 25555 BOLT M10x1. 25x55 10
7 |GB/T97.1-10 T4 10 WASHER 10 10
§  [T36-04010000 M4 CRANKCASE ASSY 1
9 |140-05000001 AR A ANODE A, CYLINDER CASE 1
10 |6B/T97. 1-6 THE 6 WASHER § 25
11 |6B/T5783-M6x16 A% Moxl6 BOLT Méx16 1
17 |T36-04020300 BN CASING ASSY, 0IL SEAL |
13 |T40-05010302 WA 0x42x6 0IL SEAL A 30x42x6 )
14 |F25-02010002 BAGL A 16x30x6 0IL SEAL 16x30x6 1
15 |GB/T879. 4-3x5 BRI LR EREE XS PIN 3x5 1
16 {T36-04020306 E DALY CASING, OIL SEAL 1
17 (T40-05020107 EpRLSEL CIRCLIP, 0IL SEAL CASING 1
18 [T40-04000205 KRR E 0-RING 1
19 |136-04020303 A 7 AR0R A 0-RING A, 0IL SEAL CASING 1
20 {T36-04000013 BANEE A GASKET, INNER COVER |
20 {T36-04000014 BEhE INNER COVER, EXHAUST 1
20 {T36-04000015 BENETHL GASKET, OUTER COVER 1
23 {T36-04000016 #5405 OUTER COVER, EXHAUST 1
24 |6B/T5783-M6x25 N AER MoxS BOLT M6x25 20
25 |F4-04010102 B NIPPLE 1
26 |T36-04000017 K& O 5xDIx4S WATER PIPE 1
27 |T36-04000001 kg A4 GASKET, CYLINDER HEAD 1
28 {T36-04000002 AhE CYLINDER COVER 1
29 |T36-04000003 EhER GASKET, CYLINDER COVER 1
300 {T36-04000004 Bz OUTER COVER, CYLINDER 1
3 {T40-05000031 7 f 18X 70 BOLT M8x70 11
32 |BPRTHS KLE SPARK PLUG )
33 {185-05000003 P 5 GASKET 1
34 {T36-04000011 AL HEM4x14 TAM M14x14 1
35 |F15-07000031 HBES0 THERMOSTAT 1
36 {T36-04000010 BB GASKET, THERMOSTAT 1
37 {T36-04000009 HEEZ COVER, THERMOSTAT 1
38 [0B/T5783-M6x30 NAER Nox30 BOLT Méx30 4
39 {T36-04000008 EhiR#s SPRING, PRESSURE VALVE 1
40 {T36-04000007 EHR% CORE, PRESSURE VALVE 1
41 |T36-04000006 EHREHE SEAL, PRESSURE VALVE 1
42 |GB/T5297-M6x25 W4T Mex2S BOLT Méx25 |
43 {T40-05000012 KB ANODE B, CYLINDER CASE 1




136 (T40]) Z kit

PAGE 27 OF 49

FHELR: (WS
PARTS NAME: [ CRANKCASE
N PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SBEH (R 5T FEAR(EX) FRAH GO ¥ it
44 {736-04000025 i POTHOOK |
45 |GB/T5783-M8x35 AEER N8x3) BOLT M8x35 1
46 |GB/T97.1-8 THE § WASHER 8 1




136 (T40]) it

PAGE 28 OF 49

FAEAT: | BE A4

PARTS NAME:  |FUEL SYSTEM

-




136 (T40]) F e it

PAGE 29 OF 49

FHEAR: |hEAS
PARTS NAVE: | FUEL SYSTEM
SN PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SEEH  |BMEE ETAACY EEARER $8 it
I |F4-05000200 Wb E B LA FUEL CONNECTOR ASSY 1
) (6B/T3783-M6x20 AR N6x20 BOLT, HEXAGON M6x20 1
3 (6B/197. 1-6 THE 6 WASHER 6 3
4 |6B/T6170-M6 NEEE M6 NUT Mé 1
S |F4-04000030 HEXZ B SPRING , FUEL PIPE '"B" 6
6 |F15-07080000 SEAR A FILTER CUP ASSY 1
7 [F15-07080001 &% ELEMENT, FILTER 1
8§ [F15-07080002 AT CUP, FILTER 1
9 |0B/T3452. 1-30. 5x1.8 AL HE 032.5x1.8  [|SEAL, FILTER CUP 1
10 [120-06000017 S € BRACKET, FILTER !
11 [6B/T6170-M8 NEEE M8 NUT M8 1
12 |6B/75783-M6x14 AR Mex14 BOLT Mox14 1
13 (136-04000021 WleA 05x010x190 FUEL PIPE A #5x@10x190 2
14 |T40-05080000 Wb R A% FUEL PUMP ASSY 1
15 |136-04000022 BB 65x610x400 FUEL PIPE B #5x@10x400 1
16 (T40-05080001 WHET £ LOVER COVER, FUEL PUMP 1
17 |T40-05080003 WA T LR DIAPHRAGY, LOVER COVER 1
18 |T40-05080002 WEAT 2T 4 ATRPROOF MAT, LOVER COVER )
19 [F4-04090005 il UNILATERAL PLATE )
20 |F4-04090011 I/ B4T M3xS SCREW, VALVE M3x$ )
2 (6B/T6170-3 AR NUT M3 )
20 |T40-05080004 Wb 5% FUEL PUMP SHELL 1
23 |140-05080005 R b2 S AIRPROOF MAT, UPPER COVER 1
24 [T40-05080006 Wk ERE DIAPHRAGY, UPPER COVER 1
25 (T40-05080007 WELE UPPER COVER, FUEL PUMP 1
26 |6B/193-5 BUAE S SPRING-VASHER § 3
27 |GB/T818-¥5x30 54 34T M5K30 SCREW M5x30 3
28 [T40-05000024 SR GASKET, FUEL PUMP 1
29 |GB/T5782-M6x45 s Nexds BOLT M6x40 )




PAGE 30 OF 49

#5544

INTAKE SYSTEM

136 (T40]) Z e it

v A

PARTS NAME:




136 (T40]) Z e it

PAGE 31 OF 49

FHELR: | BERS
PARTS NAME:  [INTAKE SYSTEM
SN. PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
SE5E RS EHAR () B4R G %8 &
1 |T20-04000007 K i] HANDLE, AIR CHOKE 1
2 |T15-03010002 BRTREE ORIENTED BUSH, AIR CHOKE 1
3o |B/T879.2-04x30  [BAEEBEELH 04K30  |PIN d4x30 1
4 |136-04000405 BRI T4 LEVER, AR CHOKE 1
5 |6B/T818-M6x35 2 LR ATMOx3S SCREW M6x35 3
6 |GB/T97.1-6 THE WASHER 6 19
7 |T36-0400040 AEHERE COVER, INTAKE SILENCER 1
8 |T36-04000403 EA N E RS HE SEAL, INTAKE SILENCER 1
9 |T36-04000401 HERTRE SHELL, INTAKE SILENCER 1
10 |T15-04010202 K% VATER NIPPLE 4
11 {115-04000013 £ EC CLIP C,0IL PIPE 10
12 |36-04030105 %00 3xdTx305 0IL PIPE ( 3
13 |T36-04000026 A BT A GASKET, INTAKE STLENCER 1
14 |GB/T847-ST4.8x16  |TFMEVTk B HR4T ST4. 8x16 |SCREV ST4. 8xl6 4
15 |6B/T6170-M6 N 6 NUT M6 4
16 |T36-04000406 e CONNECTING ROD, AIR CHOKE 1
17 |T6-05000022 i [T B AT K TIE-IN, CONNECTING ROD )
18 |GB/T5783-N6x65 AR Nox6S BOLT M6x65 )
19 |T36-04000024 b B 54 GASKET, CARBURETOR 1
20 |6B/T900-M6x25 TULER Mex2S BOLT M6x25 4
N |6B/T818-M5x14 + 4 A L AT Mx14 SCREV N5x14 4
22 [6B/193-5 BHAE S SPRING-WASHER § 4
23 |136-04030200 A E B B COVER ASSY, MANIFOLD SEAT 1
1 |136-04030101 AR 5 4 GASKET, INTAKE VALVE SEAT )
25 |T36-04030100 it AR A1 VALVE SEAT ASSY, INTAKE )
26 |T36-04030201 A T A GASKET, COVER 1
27 |T36-04030104 AW GAS NIPPLE ASSY ( 1
28 |T85-05010400 oy Tk GAS NIPPLE ASSY B 1
29 |T36-04030000 HAREEA R SEAT ASSY, INTAKE MANIFOLD | 1
30 |T36-0403010 %A 3x 0 Tx120 0IL PIPE A 1
30 |T36-04000018 it AU A4 GASKET, INTAKE MANIFOLD SEAT | 1
3 |6B/T5783-M6x23 AN AER Mox2S BOLT M6x25 10
33 (13604030103 Bl 4B 0 31§ Tx250 0IL PIPE B 1
34 [115-03010002 BRI R E CASE, RUBBER 1
35 |136-04000300W o B4 CARBURETOR ASSY 1
36 (136-04060000 L kAL ELECTROMAGNETIC NAGNET ASSY 1
37 (T40-05000802W Tskfrk HOOK, IRON CORE 1
38 {T40-05000801W Rk g LINK SPRING, IRON CORE 1
39 |F15-11030301W Tk TRON CORE 1
40 |185-05160236 Rk0A 0 RING |
41 |T40-05000800W Rk KA IRON CORE ASSY 1
42 [F15-110300020 HH Rk R FIYED PLATE |
43 [F15-11030100W HHR %L CORE ASSY 1




136 (T40]) Z e it

PAGE 32 OF 49

FHkaf | HAE4
PARTS NAME:  [INTAKE SYSTEM
SN. PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
SREE |RpE%E R4 () EEAR R % &
44 [F15-11030003W SERE B DAMPER, CORE 1
45 |F15-11030200W B LR COVER, CORE 1
46 |6B/193-4 BELEY SPRING WASHER 4 4
47 |GB/T818-Mdx6 TR LB ATMdxo SCREW Mdx6 4
48 [P4-04120003 WEBite BUSH, DANPER 3
49 [Pa-04120002 HAHE B DAMPER 3
S0 [T36-040600010 RS SUPPORT, TRON CORE 1
S {T40-05000703W JHE BB DAMPER"B" 1
52 |6B/T93-5 BERES SPRING WASHER 5 4
53 |oB/1818-M5x6 + A LR ATNGx6 SCREW Msx6 4




136 (T40]) 4

PAGE 33 OF 49

FHEAR B AR

PARTS NAME:  |CARBURETOR ASSY

53 PART MO, DESCRIPTION DESCRIPTION Qv REWARKS
2858 |EHET AR FHAREX) HE &it

1 T36-04000300 2 AR CARBURETOR ASSY 1

2 {T36-04000310 FTEAAK BODY, MIAN JET 2




136 (T40]) R4 F 4t

PAGE 34 OF 49

FREAT | hBAR
PARTS NAME: | CARBURETOR ASSY
SN. PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
$B%H | E44S EAH R EAR X §2 it
3 |T36-04000311 FENFHE GASKET, MTAN JET )
4 [136-04000312 IEN0EE 0-RING, MTAN JET )
5 |T36-04000313 I MIAN JET ]
6 |6B/T818-M5x16 T A LEAT MSx16 SCREW M5x16 4
7 |6B/193-5 BUAE S SPRING-VASHER 3 ;
8 |136-04000314 Mz DRAIN SCREW 1
9 {136-04000315 Ml E T 44 GASKET, DRAIN SCREW 1
10 {T36-04000308 HARAR 0IL CUP 1
11 |736-04000309 WA 4 GASKET, 0IL CUP 1
12 |GB/T818-M4x12 TFEALEAT Mdxl) BOLT Mdx12 1
13 [136-04000307 e PIN, FLOAT 1
14 |T36-04000304 B FLOAT 1
15 [136-0400030 e MIAN NOZZLE |
16 {T36-04000306 HRES SPRING, NEEDLE VALVE 1
17 [T36-04000305 HH NEEDLE VALVE |
18 |T36-04000303 H % 0IL NOZZLE 1
19 |GB/T818-M3x6 TR LA Mix6 BOLT M3x6 8
20 6B/193-3 BUAE 3 SPRING-WASHER 3 8
2 |T36-04000318 BRI T4 APRON, AIR CHOKE 1
20 {136-04000317 BRTEAE BUSH, SWING LINK 1
23 |T36-04000316 BR[TEH SWING LINK, ATR CHOKE !
24 |cB/T818-M6x10 TF B LA Mox10 SCREW Mox10 1
25 [6B/193-6 BULE 6 SPRING-VASHER 6 1
26 |136-04000319 ERTRER SHRAPNEL, ATR CHOKE 1
27 |136-04000320 WEHAHE WASHER, SHRAPNEL 1
28 |6B/T896-6 FO#E 6 CIRCLIP 6 1
29 |136-04000325 WITERELLE VASHER, ACCELERATOR BAR )
30 [136-04000328 B4 SCREW, ATR ADJUSTING )
31 |T36-04000330 SN B 0-RING, ATR ADJUSTING !
32 {T36-04000329 SHRENEE SPRING, AIR ADJUSTING 2
33 [136-04000301 b BRE CARBURETOR BODY 1
34 [F15-07000016 1w BEFEX TIE-IN 1
35 |6B/T818-M5x8 TFEALEAT M5x8 BOLT MSx8 1
36 |6B/T97.1-5 T4E S VASHER 1
37 |T36-04000321 T4 ACCELERATOR BAR ASSY 1
38 |T36-04000324 A REEL APRON, ACCELERATOR )
39 [136-04000327 WIS SPRITG, THORTTEL 1
30 [T36-04000326 T HEY BOLT :
41 [136-04000332 EAE 34 GASKET, PLATE 1
42 |136-04000331 il PLATE 1
43 |6B/T93-4 BHAE 4 SPRING-WASHER 4 |
44 {T36-04000333 LR T P o 84 LIMITED PIN, AIR CHOKE 1
45 |T36-04000334 BRI TRAEE LIMITED SPRING, AIR CHOKE | 1




PAGE 35 OF 49

T36(T407) Z 44 it

—_—
192
A
==
==
=
—
| =
i
]S
B o
= 8
==
lﬂdAMﬂ
| =
=
= =
\:pA
| o




136 (T40]) &t

PAGE 36 OF 49

FHELR:  |TEAHE
PARTS NAME:  [TOP COWLING ASSY
SN. PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
SB5E TS FHAH () FHELH(EX) HE b3
I |T36-06000000 R TOP COWLING ASSY |
2 |136-06000002 ] COVER, TOP COVLING 1
3 {136-08000001 RERE (6) MARK (RIGHT), TOP COVLING | !
4 [T36-06000001 NE TOP COWLING 1
5 |T36-06000005 MEDRKE RUBBER LOOP, TOP COWLING 1
6 |6B/197.1-5 T4E 5 WASHER § 8
7 |6B/T818-M5x14 TR LA Msxl4 SCREW M3x14 )
8§ [T36-06000003 E:R FRONT POTHOOK 1
9 |6B/T6170-5 N NS NUT M5 4
10 {136-06000006 MEF A RUBBER SEAL, TOP CONLING |
11 [136-06000004 4 BACK POTHOOK 1
12 |6B/T5783-M6x20 AR Mox20 BOLT M6x20 4
13 |6B/T93-6 BUHARE o SPRING-WASHER 6 4
14 |GB/197.1-6 T4E 6 WASHER 6 4
15 [T36-08000002 MERE (£) MARK(LEFT), TOP COVLING !
16 |6B/T818-M5x20 TFEELEAT M5x20 SCREW M5x20 )
17 |T36-08000003 MERWE (B) MARK (BACK), TOP CONLING !




PAGE 37 OF 49

STARTER

R%

136 (T40]) 8 it

PARTS NAME:

FRELH

A/mw/MMw “ ﬁwvwmw Mn
AT




136 (T40]) K

PAGE 38 OF 49

RHkaR: |RHE
PARTS NAME: |STARTER
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SEEH  |BMEE EHEHR () EEARER $8 it
I |T36-04050001 R B STARTER 1
) [6B/T6170-M8 NAZE W8 NUT N8 1
3 |6B/T3783-M8x35 AR N8x3S BOLT M8x35 8
4 |6B/197.1-8 T4RE 8 VASHER § 7
S |T40-05000027 RABHER DAMPER, STARTER 1
6 |136-04050006 R BaE COLLAR, LIMITED PLATE 3
T |136-04050002 RHenE GUIDE, STARTER |
8 [136-04050005 K% SEAL, FROTHY RUBBER |
9 [F25-05160021 FHREH DAMPER, HANDLE |
10 |F25-05160500 R FRAH HANDLE ASSY, STARTER 1
11 [F15-07130205 #3% (05, 51 80%) START LINE 1
12 |F4-04130102 R FE COVER, HANDLE 1
13 |6B/T5783-M6x16 A AER Nox16 BOLT M6x16 3
14 |6B/197.1-6 T4E 6 VASHER 6 4
15 |T36-04050003 W ANTIFRICTION VASHER |
16 [T40-05110001 W& VOLUTE SPRING |
17 |T36-04050004 ks VHEEL, START-UP 1
18 [T20-06060005 RApRitE BUSH, START-UP WHEEL 1
19 |120-06060008 A% SPRING, TENSION 1
20 {T20-06060007 kY PAWL, DRIVE 1
1 [T20-06060011 ER#EE SPRING, PLATE 1
2 [120-06060010 RARRBE F ANTIFRICTION WASHER, START WHEEL| 1
23 |T20-06060009 RHBEH PLATE, START WHEEL |
24 [6B/793-8 BHAE 8 SPRING-WASHER 8 1
25 (136-04050000 o B STARTER ASSY 1
26 |T36-04000020 RHBELR BRACKET (LEFT) , STARTER 1
7 |136-04000019 RABELR BRACKET (RIGHT) , STARTER 1
28 |T40-05110002 R BRER CHAIN WHEEL, STARTER |
29 [T40-05110003 RRHE BUSHING, CHAIN WHEEL |
30 |6B/T96-6 A4H 6 BIG WASHER 6 !
31 |6B/T93-6 BHAE 6 SPRING-WASHER 6 1
30 |6B/T5783-M6x25 AR Nox2S BOLT M6x25 |
33 |120-0600050) LEEES TIE-IN, ARRESTER 1
34 [120-06000501 HoBEEE SPRING, ARRESTER 1
35 {T36-04050100 W BNE A TIGHTWIRE ASSY, ARRESTER 1
36 |T36-04000101 o BN E B R A PLATE, ARRESTER A 1
37 (136-0400010 o BWEE R B PLATE, ARRESTER B 1
38 |T36-04000103 W BB SWING STEM, ARRESTER 1
39 [T36-04000104 BiaE BUSHING, SWING STEM 1
40 |6B/T5783-M6x30 AR NEx30 BOLT M6x30 1
41 [16-05000022 T B A X TIE-IN, CONNECTING ROD )
4 |T36-04000106 o BER CONNECTING ROD, ARRESTER 1
43 |T20-06000037 LGS SVITCH 1




T36(T407) F4 M

PAGE 39 OF 49

[@ Z%M%/Xé %’Jﬁ %/@3%
PARTS NAME:  |FUEL TANK

SN. PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
BEEE | 245% AKX ARG % &

1 [F15-09000000 W B R 0IL TUBE ASSY 1

2 [F15-10000000 4 4 FUEL TANK ASSY 1

3 |F15-10010000 i COVER ASSY, FUEL TANK 1

4 |GB/T818-M5x16 T A L ATIOXLG SCREW , PAN HEAD M5x16 4

5 |GB/197.1-5 T4ES WASHER § 4

6 [F15-10020000 HE TR A OLEOMETER ASSY 1

T [F15-10000003 g GASKET 1

8  |F15-10000002 AR STRAINER 1

9 |F15-10000001 AT AR FUEL TANK 1




136 (T40]) Z (4 £

PAGE 40 OF 49

a4t [RYGAH
PARTS NAME:  |CONTROL BOX ASSY




136 (T400) Z = H1 PAGE 41 OF 49
kst |BYeak
PARTS NAME: CONTROL BOX ASSY
. PART NO. DESCRIPTION DESCRIPTION Iy REMARKS
SESE | EMES AR (0 EZANESY ye &i
L [T20-13000000W By 44 CONTROL BOX ASSY I
1 [T, 5x60 Bt CLAYP !
3o [Fs-130002000 RATF LM STARTING SWICH ASSY I
& [FLs-13000000¥ B4 F CONTROL CABLE ASSY I
5 [FLs-11000002 BY Ly PLATE , CONTROL BOX 1
6 [6B/T819. 2-isK12 2R LA x 1) SCREV PAN HEAD Mx12 )
T [Fs-13020007W e THROTTLE HANDLE , INCHING I
8 [FL-13000003W bt E BUSH , CAM )
9 [F13-13020006W MEERHE BUSH , HANDLE 1
10 [FL3-11000001W MRS BLOCK , RUBBER 1
11 [Fs-13000014¥ BEpE JACKET , CABLE I
10 [e-01090401 Bl4E L RAE STOPER , HANG ROPE ASS'Y I
13 [FLS-130204008 LET LA ENGINE STOP SWICH ASS'Y I
14 [FLs-130002030 o 3p INSULATED PLUG "B" )
15 [FLs-13000202 o INSULATED PLUG "A" I
16 [F1s-13020001 BYybz COVER , CONTROL BOX I
17 [FI5-13000003 BUSNER SHALL COVER , CONTROL BOX 1
1§ [F15-13020003W HHAED WASHER "B, WAVE I
19 [FLs-13020000¥ HRREE LOCKED DISK 4SS'Y I
20 [FLS-13020002 HE TORSTON SPRING |
1 [FIS-13020003¥ B4t BACH LOCKED PULLEY I
20 [FLS-13020004 BHBELE PLATE , PULLEY SPRING 1
13 [6B/T818-44XE TR A LI x 6 PAN HEAD SCREW Mé x ¢ )
W [RI5-13020000V BY &Ly COVER ASS'Y, CONTROL BOX 1
15 |GB/TS783-N8130 RAERIE X0 BOLT 8 x 30 !
2 [6B/197.1-8 THES WASHER § I
7 |T20-13000500W AREG LR VACHINE |, CONTROL ACCELERQGRAPH 1
28 [FIS-13000007% BHHE WASHER !
29 |B/T896-6 FoiEs PIN, COTTER 8 3
30 [FI5-07000007W B E CONTROL CABLE TIE-IN "B" )
3 [PL-13000002% Rt CAM NECHANTSN I
3 |B/T8I8-3N14 T2 A XRG4 PAN HEAD SCREW M3 x 14 )
33 [FIS-13000800W WA+ INCHTNG SWITCH I
3 [FIS-13000003% BHBEEER PLATE I
35 [FIS-13000004% Wi PULLEY |
3 [FIS-13000001% Wh#EED GHIFT SPRING PLATE "B 5
3 [FIS-12000016V 16 NARK 16 1
3% |6B/T6170-Mg ARG NUT M 4
39 [FIS-13000008 R RARIBLE PLATE , CAY HACRANISH I
40 [FIS-13000700W e SHIFT SWING LINK 1
41 [FI5-13000601% T ADJUSTER FASTNESS ASS'Y I
0 [B/T5835K23 R AERS 05 BOLT 5 % 25 !
45 [6B/T6170-4 A AERS NUT s )




136 (T40]) Z {4 F4f

PAGE 42 (F 49

Fanst |BYean
PARTS NAME: CONTROL BOX ASSY
SN PART NO. DESCRIPTION DESCRIPTION Y REMARKS
#B5E | RMhT FHAH(FX) FEAHGEX) hE B
4 [F1s-130003000 Gy 2 BUZZER ASS'Y 1
45 [FI5-13000602W T ADJUSTER PIN 1
46 [oB/75287-6 B AES BIG VASHER 6 3
47 [FI5-13000006V BRREE VEARABLE PLATE |
4§ [F1s-13000010% FREHIHE BUSH , SHIFT SVING LINK |
19 [Fs-13000012W BY L5 BRACKET , CONTROL BOX 1
50 [F1s-12000013W RIS JARK 13 |
ST [FIS-13000015 AER COVER , VATERPROOF 1
51 [FI5-130100107 e BLOCK , CONTROL HANDLE I
53 |oB/m9s6. 1S B ERES VASHER , LOCKED 5 )
54 [GB/T819. 2-5K18 TERAXE < 18 SCREN, PAN HEAD 5 x 18 ]
55 [F15-13010003 RS T, BUTTON )
56 [F15-130100018 B CONTROL HANDLE I
57 [F1s-130100028 EYERY CONTROL HANDLEBAR 1
5§ [6B/T84. 5-ST4, 8X11 FEAE AL BSOS 1) [SCREN, PAN HEAD ST, 8x12 1
39 [oB/T818-M4x10 2R A LB« 1) SCREW, PAN HEAD M4 x 10 ]
60 [FI5-13010009W BY FhE COVER , CONTROL HANDLE 1
61 [F15-13010003W EhBE SPRING , CONPRESSI0N 1
61 [F15-13010004 BY 2 PART , ORIENTATION CONTROL I
63 [F15-13010008W FHEER PLATE , ORIENTATION PART |
04 oB/T820-M6X90 AL E AT 90 SCREN, PAN HEAD M6 x 90 3




PAGE 43 OF 49

136 (T40]) F e it

i

=™\

H

:
ENGINE ASSY (REPAIR KIT)

R

PARTS NAME:

S— e N _ _ />
N )

\vmm‘p\‘mwn;mxmw»/x/ T = N
D v e
7 .awamvvaaa.mﬂuawr vagﬁnk Au_mﬁ = ==

D i 1\
AN Qe S=




T36 (T40]) Z 4 At PAGE 44 OF 49
FHELH KA R GE5E)
PARTS NAVE: | ENGINE ASSY REPAIR KIT)
SN. PART NO. DESCRIPTION DESCRIPTION :
$EEE | R442 B4R AR D
1 |T36-04010100 il CYLINDER CASE
2 |F25-00000014 A D8x1) DOVEL PIN (8x12
3 |T85-05010400 A1 GAS NIPPLE ASSY B
4 |T36-04010201 B CRANKCASE
5 {T15-04010202 A VATER NIPPLE
6 |T40-05000030 7 EEAML0x1. 25555 BOLT M10x1. 25x55
7 |GB/197.1-10 T4E 10 WASHER 10
8 [136-04010000 MARLEA CRANKCASE ASSY
9 [T40-05000001 HlRmARA ANODE A, CYLINDER CASE
10 |6B/T97.1-6 THE 6 WASHER 6
11 |6B/T5783-M6x16 A% Moxl6 BOLT Méx16
12 |T36-04020300 i A% CASING ASSY, 0IL SEAL

o~
=)

(B/T5297-M6x25

MLLHEAT Mox2S

BOLT Mox25

o~
<o

T40-05000012

kB

13 |T40-05010302 WA 30xd0x6 0IL SEAL A 30x40x6

14 [F25-02010002 AT 16x30x6 0IL SEAL 16x30x6

15 |6B/T879. 4-3x5 BRI LR EREE XS PIN 315

16 [T36-04020306 E LR CASING, 0IL SEAL

17 |T40-05020107 EBRLNEL CIRCLIP, OIL SEAL CASING

18 [T40-04000205 KE7HRAE 0-RING

19 |136-04020303 A 7 AR0R A 0-RING A, 0IL SEAL CASING

20 [T36-04000013 BANETHL GASKET, INNER COVER

2 [T36-04000014 BEhE INNER COVER, EXHAUST

20 {T36-04000015 HANEF GASKET, OUTER COVER

23 {T36-04000016 #5405 OUTER COVER, EXHAUST

24 |GB/T5783-M6x25 R Mex2s BOLT M6x25

25 [P4-0401010 Eu NIPPLE

26 [T36-04000017 K DSy DIxd4S VATER PIPE

27 [T36-04000001 kg A4 GASKET, CYLINDER HEAD

28 {T36-04000002 AhE CYLINDER COVER

29 [T36-04000003 EhER GASKET, CYLINDER COVER

30 [T36-04000004 Ehhg OUTER COVER, CYLINDER

3 [T40-05000031 X AER8NT0 BOLT M8x70

3 |BPRTHS KLE SPARK PLUG )

33 (78505000003 P 5 GASKET 1

34 [T36-04000011 A2 B EN 414 TAM M14x14 |

35 [F15-07000031 HEES60 THERMOSTAT |

36 [T36-04000010 HEEEH GASKET, THERMOSTAT 1

37 (T36-04000009 YRR COVER, THERMOSTAT 1

38 [6B/T5783-M6x30 NAER Nox30 BOLT Méx30 4

39 [T36-04000008 SEL SPRING, PRESSURE VALVE |

40 [T36-04000007 EhR CORE, PRESSURE VALVE 1

41 |T36-04000006 EHREHE SEAL, PRESSURE VALVE 1
1
1

ANODE B, CYLINDER CASE




T36 (T40]) 45 F it PAGE 45 OF 49
FHEAT | KA B )
PARTS NAME:  [ENGINE ASSY (REPAIR KIT)
SN PART NO. DESCRIPTION DESCRIPTION (] RENARKS
SEEH | F44S B4R (R ARG %E b
44 {T36-04000025 EH4 POTHOOK 1
45 |GB/T5783-M8x35 AR N8x3S BOLT M8x35 1
46 |GB/T5783-M6x65 FAER Mox6s BOLT M6x65 2
47 |6B/T900-M6x25 TLER Mox25 BOLT Mx25 4
48 |T15-04000013 % £ EC CLIP ,0IL PIPE 10
49 |CB/T818-M5x14 R LB AT W5x1d SCREW MSx14 4
50 |B/193-5 BUHE S SPRING-WASHER § 4
51 |T36-04030200 HARER A COVER ASSY,MANIFOLD SEAT | 1
52 {T36-04030101 HE RS H GASKET, INTAKE VALVE SEAT )
53 [T36-04030100 HAREA TALVE SEAT ASSY, INTAKE )
54 |T36-04030201 HAREEEEHE GASKET, COVER 1
55 {T36-04030104 g (. GAS NIPPLE ASSY C 1
56 |T85-05010400 E 4 B GAS NIPPLE ASSY B |
57 {T36-04030000 FABEEAHE SEAT ASSY, INTAKE MANIFOLD | 1
58 {T36-04030102 B0 30 Txd 120 0IL PIPE A |
59 {T36-040000018 A GASKET, INTAKE MANIFOLD SEAT | 1
60 |T36-04030103 E#%Bo 3o Txd 250 0IL PIPE B |
61 |T36-04030103 Bl #%C03xdTxd 323 0IL PIPE ( 3
60 |T40-05020009 & QUILL BEARING 1
63 (T36-04020102 40 A SWING BLOCK 4 1
64 |T40-05020103 EFRE K WEARING PIECE, CONNECTING ROD| 4
65 |T40-05020103 #H CONNECTING ROD )
66 |T40-05020104 A& QUILL BEARING )
67 |T36-04020106 40 B SWING BLOCK B 1
68 [T40-05020010 R R TR ROLLER BEARING 1
69 |T40-05020107 HHE CIRCLIP )
70 |T40-05020108 EHEE SEAL, RETAINER 1
71 {T36-04020110 i SWING BLOCK C 1
7 {120-06020110 iy L D SWING BLOCK D 1
73 (T36-04020107 i PIN, CRANKSHAFT 2
74 |T40-05020011 k& QUILL BEARING 1
75 |T36-04020100 i AT A4 CRANKSHAFT  ASSY 1
76 |T40-05020007 EEAE WASHER, PISTON 4
77 (T40-05020008 R4 1. 5x20. 8 NEEDLE ROLLER 92.5x620.8 | 36
78 |T40-05020006 EEHHE CIRCLIP, PISTON PIN 4
79 (T40-05020003 R PIN, PISTON )
80 |T36-04020200 EE PISTON )
g1 |T36-04020201 & ER A PISTON RING ASSY 1
82 |T36-04000000 RAHE ENGINE ASSY 1
83 |0B/197.1-8 THE 8 WASHER 8 1




PAGE 46 OF 49

=N\

f

i

i)
APPENDIX I (REPAIR KIT)

fRAFL(

136 (T40]) F e it

AR
PARTS NAME

A

= A e

O N
A

P
NS

»

/
Nt

14
15




—_
[

WA 30x40x6

OIL SEAL A 30x40x6

—_
o

HASE B A 16x30x6

OIL SEAL 16x30x6

—
E=N

KE7HRAE

0-RING

—_
wn

7% 0B A

0-RING A, OIL SEAL CASING

136 (T407) E 4 i PAGE 47 OF 49
THAG: [ GHE)
PARTS NAME: | APPENDIX I(REPAIR KIT)
SN. DESCRIPTION DESCRIPTION 1Y REMARKS
SBEH FHAH(EX) FELHED HE ki
l i B a4 GASKET, CARBURETOR 1
) HAR 5 GASKET, INTAKE VALVE SEAT )
3 HAREEEEHE GASKET, COVER |
4 |T36-040000018 HAME B H 54 GASKET, INTAKE MANTFOLD SEAT | 1
5 B ALE 35x50x8 0IL SEAL 30x40x6 1
6 A 0-RING, MAGNETO 1
7 hiEh% GASKET, CYLINDER HEAD 1
8 AfrEd GASKET, CYLINDER COVER 1
9 TREFHE GASKET, THERMOSTAT 1
10 HANEEHE GASKET, INNER COVER 1
11 FNETHE GASKET, OUTER COVER !
)
1
1
1




T36(T407) Z4 Mt

PAGE 48 (OF 49

FHREL:

[ 1 ()

PARTS NAME:

APPENDIX 1T (REPAIR KIT)




T36(T401) FE

PAGE 49 OF 49

FHELH (AT EY)
PARTS NAME:  [APPENDIX II (REPAIR KIT)
SN. PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
SREE |RpE%E EHAR () EEAR R %8 &
1 |T36-00000007 b GLiNEE GASKET, ENGINE |
) (T36-00000009 #AUETHE GASKET, OUTLET MANIFOLD 1
3 (T36-00010002 W5 BT HA GASKET, EXHAUST GUIDE 1
4 [T36-00010005 HEBETHE SEAL, EXHAUST GUIDE 1
5 136-03000303 KETRHE BUSH , BELOW 1
6 [136-030000302 KEAT SHELL , INNER 1
7 {136-030000200 GRS THPELLER 1
g [136-030000106 SR LT S SEAL 1
g [T36-030000105 VEL OUTER PLATE 1
10 [136-030000104 IR T % S SEAL 1
1 [136-030000019 o 5 4 SEAL 1
12 [T36-030000103 B0y e 0-RING 1
13 |185-04000013 i€ VATER SEAL 1
14 {F4-03000024 EHAEEL GASKET 3
15 |T36-03000024 R T A GASKET 1
16 |T36-03000503 ATRE0WE 0-RING, COVER 1
17 |F25-04010003 ¥ 1 2 B 0 0X36X6 0IL SEAL )
18 {136-03000021 BRE 4 BAFFLE GASKET 1




136 (T40]) Z4FHt PAGE 1 OF IV
Ak | BEERER
NAVE: | PARTS CATALOGUE INDEX

e Tl T2 Ra/5e RS Ame

PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO
BPR7HS 26-3) F15-11030200W 32-45 F25-01000003 1-1)
F4-01010003 1-33 F15-11030301W 31-39 F25-01000004L 3-45
F4-01090006 7-1 F15-12000013W 42-50 F25-01010002 1-38
F4-01090007 7-3 F15-12000016W 41-37 F25-01010003 1-37
F4-01090401 41-1) F15-13000001W 41-36 F25-01010004 2-30
F4-01090401 11-24 F15-13000002W 41-31 F25-01010010 1-1)
F4-03000023 15-22 F15-13000003W 41-34 F25-01010011 1-18
F4-03000024 15-23 F15-13000004W 41-35 F25-01010102 1-35
F4-04000030 19-5 F15-13000005W 41-8 F25-01010103 1-34
F4-04000039 11-8 F15-13000006W 42-47 F25-01010402 5-29
F4-04010102 20-25 F15-13000007W 41-28 F25-01010403 5-27
F4-04090005 29-19 F15-13000008W 41-39 F25-02010002 26-14
F4-04090011 29-20 F15-13000011W 42-48 F25-03000003 11-22
F4-04120002 32-49 F15-13000012W 42-49 F25-04000007 15-13
F4-04120003 32-48 F15-13000013W 41-17 F25-04000031 15-24
F4-04130102 38-12 F15-13000014W 41-11 F25-04010003 15-15
F4-05000200 19-1 F15-13000015W 42-51 F25-05000025 20-2
F8-00000003 2)-15 F15-13000100W 41-4 F25-05000026 20-1
F15-00000006 17-6 F15-13000200W 41-3 F25-05090100W 20-1
F15-01010001 1-39 F15-13000202W 41-15 F25-05160021 38-9
F15-01010007 1-19 F15-13000203W 41-14 F25-05160500 38-10
F15-01030200 7-31 F15-13000300W 4)-44 F25-05170201W 2)-11
F15-05000009 11-15 F15-13000601W 41-41 F25-05170202W 20-1T
F15-05000022 11-10 F15-13000602W 4)-45 F25-07000006W 13-41
F15-05000023 11-11 F15-13000700W 41-40 F25-07000007W 41-30
F15-05000100BW 13-42 F15-13000800W 41-33 F25-07000303W 13-38
F15-07000016 34-34 F15-13010001W 4)-56 F25-07000304W 13-37
F15-07000031 26-35 F15-13010002W 42-57 T15-01020003 11-23
F15-07060001 2)-3 F15-13010003W 42-55 T15-03010002 31-1
F15-07080000 29-6 F15-13010004W 42-61 T15-03010002 31-34
F15-07080001 29-7 F15-13010005W 42-61 T15-04000013 31-11
F15-07080002 29-8 F15-13010008W 42-63 T15-04000024 11-26
F15-07130205 38-11 F15-13010009W 42-60 T15-04010202 26-5
F15-07150300W 2)-1) F15-13010010W 42-5) T15-04010202 31-10
FI5-07150301W 12-11 F15-13020000W 41-14 T20-03000006 13-11
F15-07150501W 12-13 F15-13020001W 41-16 T20-04000007 31-1
F15-09000000 39-1 F15-13020002W 41-20 T20-04000900W 13-36
F15-10000000 39-2 F15-13020003W 41-11 T20-04000901W 13-40
F15-10000001 39-9 F15-13020004W 41-1) T20-04000902W 13-34
F15-10000002 39-8 F15-13020005W 41-18 T20-06000017 29-10
F15-10000003 39-7 F15-13020006W 41-9 T20-06000031 20-5
F15-10010000 39-3 F15-13020007W 41-7 T20-06000037W 38-43
F15-10020000 39-6 F15-13020100W 41-19 T20-06000501 38-34
F15-11000001W 41-10 F15-13020400W 41-13 T20-06000502 38-33
F15-11000002V 41-5 F25-00000004 11-7 T20-06060005 38-18
F15-11020002V 13-39 F25-00000014 1-20 T20-06060007 38-20
F15-11030002W 31-41 F25-00000014 26-1 T20-06060008 38-19
F15-11030003W 31-44 F25-01000001 1-13 T20-06060009 38-23
F15-11030100W 31-43 F25-01000002 -4 T20-06060010 38-21




136/(T400) K=+t PAGE 1 OF IV
S | ZBEFREL
NAME: | PARTS CATALOGUE INDEX
e Tl T2 Ra/5e RS Ame
PART NO. PAGE/NO. PART NO, PAGE/NO. PART NO. PAGE/NO.

T20-06060011 38-11 T36-01010317 5-25 T36-03000005 15-34
T20-13000000W 41-1 T36-01010318 5-19 T36-03000008 15-28
T20-13000500W 41-27 T36-01010319 5-22 T36-03000010 15-27
T36-00000001 9-18 T36-01010320 5-26 T36-03000011 17-5
T36-00000002 -1 T36-01010321 5-18 T36-03000012 15-17
T36-00000003 =15 T36-01010322 5-10 T36-03000013 16-61
T36-00000004 2-19 T36-01010323 5-9 T36-03000014 16-60
T36-00000005 2-17 T36-01010324 5-12 T36-03000015 17-8
T36-00000006 9-13 T36-01010325 2-15 T36-03000016 17-13
T36-00000007 9-1 T36-01010326 2-26 T36-03000017 15-31
T36-00000008 11-2 T36-01010327 5-13 T36-03000019 15-12
T36-00000009 9-3 T36-01010400 5-18 T36-03000020 17-17
T36-00000010 11-1 T36-01010401 5-31 T36-03000021 16-36
T36-00000011 3-50 T36-01020001 -1 T36-03000022 16-37
T36-00000012 -5 T36-01020002 -1 T36-03000023 15-33
T36-00000013 17-16 T36-01030001 -1 T36-03000024 15-32
T36-00000014 9-16 T36-01030002 1-14 T36-03000025 17-11
T36-00010001 9-1 T36-01030003 1-15 T36-03000101 15-11
T36-00010002 9-7 T36-01030004 7-18 T36-03000103 15-14
736-00010003 9-6 T36-01030005 7-19 T36-03000104 15-10
T36-00010004 9-8 T36-01030006 1-12 T36-03000105 15-9
T36-00010005 9-11 T36-01030100 -1 T36-03000106 15-8
T36-00010006L 17-1 T36-01030200 7-24 T36-03000200 15-7
T36-00010006S T36-01030201 7-11 T36-03000301 15-4
T36-01000001 3-46 T36-01030202 7-11 T36-03000302 15-6
T36-01000002 3-47 T36-01030203 7-10 T36-03000303 15-5
T36-01000003 3-52 T36-01030300 1-5 T36-03000400 16-49
T36-01000004 3-53 T36-02000001 9-17 T36-03000401 16-48
T36-01000005 3-49 T36-02000001S T36-03000402 16-44
T36-01010001 1-43 T36-02000002 17-4 T36-03000403 16-43
T36-01010002 3-44 T36-02000003 9-12 T36-03000404 16-42
T36-01010100 2-41 T36-02000004 2-10 T36-03000405 16-46
T36-01010103 2-36 T36-02000005 9-20 T36-03000500 16-54
T36-01010200 2-3) T36-02000006 9-19 T36-03000501 16-57
T36-01010301 1-40 T36-02000007 3-57 T36-03000503 16-55
T36-01010302 5-14 T36-02000200 3-60 T36-03000504 16-53
T36-01010304 5-1 T36-02010000 3-59 T36-03000505 16-51
T36-01010304-2 5-1 T36-02010001 -1 T36-03000506-1 16-52
T36-01010305 5-3 T36-02010002 -9 T36-03010000 15-16
T36-01010306 5-§ T36-02010100 -11 736030100008

T36-01010307 5-6 T36-02010103 -8 T36-03020000 16-41
T36-01010308 5-5 T36-02020001 3-58 T36-03030000L 15-29
T36-01010309 5-16 T36-02020002 3-56 T36-030300008

T36-01010310 5-117 T36-02020003 3-55 T36-04000001 20-27
T36-01010311 5-11 T36-02020100 3-54 T36-04000002 26-28
T36-01010313 5-1 T36-03000000L 16-62 T36-04000003 26-29
T36-01010314 5-20 T36-030000008 T36-04000004 26-30
T36-01010315 5-13 T36-03000001 15-30 T36-04000006 26-41
T36-01010316 5-21 T36-03000002 15-20 T36-04000007 26-40




136/(T400) K=+t PAGE 1 OF IV
S | ZBEFREL
NAME: | PARTS CATALOGUE INDEX
e Tl T2 Ra/5e RS Ame
PART NO. PAGE/NO. PART NO, PAGE/NO. PART NO. PAGE/NO
T36-04000008 26-39 T36-04000311 34-3 T36-04020306 26-16
T36-04000009 26-37 T36-04000312 34-4 T36-04030000 31-29
T36-04000010 26-36 T36-04000313 34-5 T36-04030100 31-25
T36-04000011 16-34 T36-04000314 34-8 T36-04030101 31-24
T36-04000013 26-20 T36-04000315 34-9 T36-04030102 31-30
T36-04000014 26-11 T36-04000316 34-13 T36-04030103 31-33
T36-04000015 16-1) T36-04000317 34-22 T36-04030104 31-27
T36-04000016 26-13 T36-04000318 34-21 T36-04030105 31-12
T36-04000017 26-26 T36-04000319 34-26 T36-04030200 31-23
T36-04000018 31-31 T36-04000320 34-27 T36-04030201 31-26
T36-04000019 38-27 T36-04000321 34-37 T36-04040000 20-T
T36-04000020 38-26 T36-04000324 34-38 T36-04040001 20-16
T36-04000021 29-13 T36-04000325 34-29 T36-04040100 20-8
T36-04000022 29-15 T36-04000326 34-40 T36-04040200 20-11
T36-04000023 18-4 T36-04000327 34-39 T36-04040300 20-12
T36-04000024 31-19 T36-04000328 34-30 T36-04050000 38-15
T36-04000025 17-44 T36-04000329 34-31 T36-04050001 38-1
T36-04000026 31-13 T36-04000330 34-31 T36-04050002 38-1
T36-04000027 18-15 T36-04000331 34-4] T36-04050003 38-15
T36-04000028W 13-27 T36-04000332 34-41 T36-04050004 38-17
T36-04000029% 12-6 T36-04000333 34-44 T36-04050005 38-8
T36-04000030W 10-T T36-04000334 34-45 T36-040500006 38-6
T36-04000032W 12-10 T36-04000401 31-9 T36-04050100 38-35
T36-04000033W 12-24 T36-04000402 31-7 T36-04060000 31-36
T36-04000035W 12-19 T36-04000403 31-8 T36-04060001V 32-50
T36-04000036W 12-16 T36-04000405 314 T36-05000001 11-6
T36-04000101 38-36 T36-04000406 31-16 T36-05000002 11-5
T36-04000102 38-37 T36-04000500 20-6 T36-05000003 11-4
T36-04000103 38-38 T36-04000500W 22-18 T36-05000004 11-19
T36-04000104 38-39 T36-04000600 18-1 T36-05000005 11-21
T36-04000106 38-41 T36-04000701 18-10 T36-05000005W 13-29
T36-04000201 13-16 T36-04000702 18-7 T36-05000006 11-20
T36-04000202 13-18 T36-04000800 18-13 T36-05000007 11-9
T36-04000203 13-19 T36-04000801 18-18 T36-05000010 13-12
T36-04000204 13-20 T36-04000803V 13-31 T36-05000011 13-14
T36-04000205 13-2) T36-04000900W 22-20 T36-05000012 13-13
T36-04000206 13-23 T36-04010000 26-8 T36-05000013 13-24
T36-04000300 33-1 T36-04010100 26-1 T36-05000014 13-8
T36-04000300W 31-35 T36-04010201 26-4 T36-05000015 11-25
T36-04000301 34-33 T36-04020100 24-14 T36-05000035 13-25
T36-04000302 34-15 T36-04020102 24-) T36-05000040W 13-28
T36-04000303 34-18 T36-04020106 24-6 T36-05000100 11-12
T36-04000304 34-14 T36-04020107 24-1) T36-05010001 13-15
T36-04000305 34-17 T36-04020110 24-10 T36-05010002 13-3
T36-04000306 34-16 T36-04020111 24-11 T36-05010100 13-1
T36-04000307 34-13 T36-04020200 24-19 T36-05010100W 13-30
T36-04000308 34-10 T36-04020201 24-10 T36-05010200 13-10
T36-04000309 34-11 T36-04020300 26-12 T36-06000000 36-1
T36-04000310 33-2 T36-04020303 26-19 T36-06000001 36-4




136(T40]) ZAEEH

PAGE IV OF IV

A | REERBER

NAME: PARTS CATALOGUE INDEX

ThKE I BHhRS AR THRS A/
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO
T36-06000002 36-2 T40-05020010 14-7
T36-06000003 36-8 T40-05020011 24-13
T36-06000004 36-11 T40-05020103 24-3
T36-06000005 36-5 T40-05020104 14-5
T36-06000006 36-10 T40-05020105 14-4
T36-08000001 36-3 T40-05020107 26-17
T36-08000002 36-15 T40-05020107 24-8
T36-08000003 36-17 T40-05020108 24-9
T40-02010003 17-1 T40-05040002 20-18
T40-02010005 17-3 T40-05040008 20-17
T40-04000003-1 15-19 T40-05080000 29-14
T40-04000004-1 16-39 T40-05080001 29-16
T40-04000006 15-35 T40-05080002 29-18
T40-04000013 17-10 T40-05080003 29-17
T40-04000018 17-18 T40-05080004 219-22
T40-04000019 17-20 T40-05080005 29-23
T40-04000020 17-21 T40-05080006 29-24
T40-04000021 17-12 T40-05080007 29-25
T40-04000024 16-40 T40-05110001 38-16
T40-04000025 16-56 T40-05110002 38-128
T40-04000026 15-21 T40-05110003 38-29
T40-04000027 15-18 T6-05000022 38-41
T40-04000028 16-59 T6-05000022 31-17
T40-04000205 26-18 T85-00000017 13-4
T40-04050004 16-47 T85-00000020 3-51
T40-04050005 16-45 T85-01030013 7-28
T40-04050007 16-50 T85-01030014 7-30
T40-04070000 17-19 T85-01030015 1-15
T40-05000001 26-9 T85-01030016 7-16
T40-05000012 26-43 T85-01030017 1-17
T40-05000018 20-19 T85-04000013 17-9
T40-05000024 29-28 T85-04000027 16-58
T40-05000027 38-5 T85-05000003 26-33
T40-05000028 18-8 T85-05010400 26-3
T40-05000029 18-9 T85-05010400 31-28
T40-05000030 26-6 T85-05160236 31-40
T40-05000030W 12-2
T40-05000031 26-31
T40-05000100 18-16
T40-05000703W 32-51
T40-05000800W 31-41
T40-05000801W 31-38
T40-05000802W 31-37
T40-05010302 26-13
T40-05020003 24-18
T40-05020006 14-17
T40-05020007 24-15
T40-05020008 24-16
T40-05020009 24-1




	T36(P0)目录-1
	T36(P0)目录-2
	T36(1-3)托架1-1
	T36(1-3)托架1-2
	T36(1-3)托架1-3
	T36(4-5)托架2-1
	T36(4-5)托架2-2
	T36(6-7)操舵系统-1
	T36(6-7)操舵系统-2
	T36(P8-9)水上装置壳体-1
	T36(P8-9)水上装置壳体-2
	T36(P10-11)底罩-1
	T36(P10-11)底罩-2
	t36(P12-13)控制系统-1
	t36(P12-13)控制系统-2
	T36(P14-16)水下装置系统1-1
	T36(P14-16)水下装置系统1-2
	T36(P14-16)水下装置系统1-3
	T36(P17)水下装置系统2-1
	T36(P18)电气系统1-1
	T36(P19-20)电气系统2-1
	T36(P19-20)电气系统2-2
	T36(P21-22)电气系统3-1
	T36(P21-22)电气系统3-2
	T36(P23-24)曲轴活塞-1
	T36(P23-24)曲轴活塞-2
	T36(P25-27）曲轴箱-1
	T36(P25-27）曲轴箱-2
	T36(P25-27）曲轴箱-3
	T36(P28-29)燃油系统-1
	T36(P28-29)燃油系统-2
	T36(P30-32)进气系统-1
	T36(P30-32)进气系统-2
	T36(P30-32)进气系统-3
	T36(33-34)化油器总成-1
	T36(33-34)化油器总成-2
	T36(P35-36)顶罩组件-1
	T36(P35-36)顶罩组件-2
	T36(P37-38)起动器-1
	T36(P37-38)起动器-2
	T36(P39)燃油箱-1
	T36(P40-42)操纵盒-1
	T36(P40-42)操纵盒-2
	T36(P40-42)操纵盒-3
	T36(P43-45)发动机总成-1
	T36(P43-45)发动机总成-2
	T36(P43-45)发动机总成-3
	T36(P46-47)维修件1-1
	T36(P46-47)维修件1-2
	T36(P48-49)维修件2-1
	T36(P48-49)维修件2-2



